

# CERTIFICATE

No. Z2 005009 0007 Rev. 00

**Holder of Certificate:** **BUGLO Sp. z o.o.**  
ul. Zwyciestwa 276  
75-653 Koszalin  
POLAND

**Production Facility(ies):** 005009

**Certification Mark:**



**Product:** **Chutes**  
**Free Standing slides**

**Model(s):** **2036, 2037, 2901, 2902, 2903**

**Parameters:** Model: Dimensions (L x W x H); safety area

2036: 3.42 x 0.57 x 2.37 m; 6.92 x 3.57 m  
2037: 3.98 x 0.57 x 2.67 m; 7.68 x 3.97 m  
2901: 2.17 x 0.57 x 1.30 m; 5.67 x 3.57 m  
2902: 1.95 x 0.59 x 1.67 m; 5.45 x 3.59 m  
2903: 2.58 x 1.12 x 2.00 m; 6.08 x 4.12 m

Material: steel, plastic, plastic component materials;

**Tested according to:** DIN EN 1176-1:2017  
DIN EN 1176-3:2017  
EN 1176-1:2017  
EN 1176-3:2017

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

**Test report no.:** 713163868-1  
**Valid until:** 2024-08-12

**Date,** 2019-08-30

(Michael Weber)



Product Service

ZERTIFIKAT • CERTIFICATE • CERTIFICADO • CERTIFICAT

認證證書